
PLEASE REGISTER YOUR NEW PRODUCT 

To register your product online please go to: 

 

www.ropeflex.com/warranty-and-registration 

 

Product serial number is located on equipment or is shown in the box below 

SERIAL NUMBER 
 

If serial number is not sown 
please check equipment 

 

 

ORYX ï RX2500 DUAL 

Assembly Instructions & Manual 

DOC: 32-1019 

 

Configuration subject to change 

 

http://www.ropeflex.com/warranty-and-registration


R X 2 5 0 0 D U A L  A S S E M B L Y  I N S T R U C T I O N S  &  M A N U A L                  3 2 - 0 0 1 9  R E V . A  

1 

WARNING DECAL PLACEMENT 
 

The decals shown here have been placed on 
the equipment in indicated locations. If any of 
the decals are missing or illegible, call us toll-
free at 650.549.5888, Monday through Friday, 
9 a.m. until 5 p.m. Pacific Time, to order 
replacement decals. Apply replacement decals 
in the locations shown. 

Adjustable Pulley 



R X 2 5 0 0 D U A L  A S S E M B L Y  I N S T R U C T I O N S  &  M A N U A L                  3 2 - 0 0 1 9  R E V . A  

2 

IMPORTANT PRECAUTIONS 
 

 

 WARNING: To reduce the risk of serious injury, read the following important precautions   
                     before using this equipment. 

1.  Read all instructions in this manual and   
     assemble as described before using this  
     equipment. 
2.  It is the responsibility of the owner to ensure  
     that all users of this equipment are  
     adequately informed of all precautions. 
3.  Use this equipment only on a level surface. 
     Cover the floor beneath to protect the  
     surface. 
4.  Keep children under 12 and pets away from  
     the equipment at all times. 
5.  Make sure all parts are properly tightened  
     each time you use this machine. Replace  
     any worn parts immediately. 

6.  Make sure the adjustment knobs are fully  
     engaged / disengaged before using the  
     equipment. 
7.  Always wear athletic shoes for foot 
     protection while exercising. 
8.  This equipment is designed to support a 
     maximum user weight of 300 pounds. 
9.  Pull on one the rope only and never grab a  
     rope in a way that prevents the drum from  
     rotating. Never attempt to hang on the rope. 
     Pull rope with hands only. 
10. If you feel pain or dizziness at any time  
     while exercising, stop immediately and  
     begin cooling down. 

 WARNING: Before beginning this or any exercise program, consult your physician. This is  
                     especially important for persons over the age of 35 or persons with pre- 

                             existing health problems. Read all instructions before using. ROPEFLEX                   
                             assumes no responsibility for personal injury or property damage sustained by  
                             or through the use of this product. 



R X 2 5 0 0 D U A L  A S S E M B L Y  I N S T R U C T I O N S  &  M A N U A L                  3 2 - 0 0 1 9  R E V . A  

3 

Contents / Parts List

 

ITEM QUANTITY DESCRIPTION 

1 2 RX2500 Rope Drum 

2 2 RX2500D (Dual) Main Vertical Post 

3 2 RX2500D (Dual) Base 

4 2 RX2500 Cushioned Seat 

5 2 RX2500 Seat Stand 

6 2 Rope Pulley Assembly 

7 36 Socket Screw 5/16ò-18 x 1ò 

8 18 Socket Screw 5/16ò-18 x 1.5ò 

9 54 Washer 5/16ò 

10 4 Socket Screw 3/8ò-16 x ¾ò 

11 1 Smart Device Bracket with Hipervision Module 

12 2 Stiffening Bracket 

13 1 Base Binding Plate 

14 1 Base Back T-Support 

15 1 
Security Bar 
(installed on Smart Device Bracket with Hipervision Module 

16 2 Security Bar Screws #6-32 x 3/8ò 

17 2 
Washer 3/8ò 
(installed on Pulley Bracket Assembly) 

18 2 
Lock Nut 3/8ò-16 
(installed on Pulley Bracket Assembly) 



R X 2 5 0 0  D U A L  A S S E M B L Y  I N S T R U C T I O N S  &  M A N U A L                  3 2 - 0 0 1 9  R E V . A  

 4 

 Tools Required for Assembly 

 

 

 

 

¶ 3/8 Hex Key for 7/6ò Socket Screw 

¶ 3/16 or 1/4 Hex Key for 5/16ò Socket Screw 

¶ 5/16 Hex Key for 3/8ò Socket Screw 

Philips #2 Screw Driver 

Torx T15 Drive 

9/16ò Hex Open Wrench 



R X 2 5 0 0  D U A L  A S S E M B L Y  I N S T R U C T I O N S  &  M A N U A L                  3 2 - 0 0 1 9  R E V . A  

 5 

Product Assembly 

STEP 1 (Standard RX2500 Configuration) 

Parts: 
¶ RX2500 Seat Stand ï 2x 

¶ RX2500 Cushioned Seat ï 2x 

Hardware: 
¶ Socket Screw 5/16ò-18 x 1ò ï 8x 

¶ Washer 5/16ò ï 8x 

 
Tools: 
¶ 3/16 or 1/4 Hex Key for 5/16ò Socket Screw 

 

1-1 Attach RX2500 Seat support plate to RX2500 Seat stand. 

1-2 Install and completely tighten hardware (use screw only). 

1-3 Attach item from step 1-2 to ORYX Seat 

1-4 Install and completely tighten hardware (use screw & washer). 

 

Cushioned Seat 

Seat Stand 

Hardware (washer) 
Qty.4 

Hardware (screw) 
Qty.8 



R X 2 5 0 0  D U A L  A S S E M B L Y  I N S T R U C T I O N S  &  M A N U A L                  3 2 - 0 0 1 9  R E V . A  

 6 

Product Assembly 

STEP 2 

Parts: 
¶ RX2500D Main Vertical Post ï 2x 

¶ RX2500D Base ï 2x 

¶ RX2500D Base Binding Plate ï 1x 

¶ RX2500D Base Back T-Support ï 1x 

¶ RX2500 Seat Assembly ï 2x 

¶ RX2500D Stiffening Bracket ï 1x 

Hardware: 
¶ Socket Screw 5/16ò-18 x 1.5ò ï 18x 

¶ Socket Screw 5/16ò-18 x 1ò ï 12x 

¶ Washer 5/16ò ï 30x 

 
Tools: 
¶ 3/16 or 1/4 Hex Key for 5/16ò Socket Screw 

 

2-1 Place 2 Base assemblies and Base Binding Plate on the floor as shown 
 below. Binding Plate is installed on top of the Base assemblies and joins 
 them together in the next step. 

2-2 Attach both RX2500D Main Vertical Posts to Base as shown by placing 
 them on top of the Binding Plate using 5/16ò-18 x 1.5ò Socket Screws with 
 Washers. Do not tighten hardware completely. 

2-2.1 Attach speed sensor cable (3.5mm mono plug) as shown 

2-2.2 If applicable attach USB power cable as shown 

2-3 Install Stiffening Bracket as shown using 5/16ò-18 x 1ò Socket Screws with 
 Washers. Do not tighten hardware completely. 

2-4 Attach RX2500 Seat Assembly to RX2500D Bases as shown and 
 completely tighten hardware (use screws and washers). 

 
        



R X 2 5 0 0  D U A L  A S S E M B L Y  I N S T R U C T I O N S  &  M A N U A L                  3 2 - 0 0 1 9  R E V . A  

 7 

Product Assembly 

STEP 2 ï Illustration -01 

 

 

 

RX2500D Main Mast 

RX2500D Base 

Seat Assembly 

RX2500D Base Back T-Support 

RX2500D Binding Plate 

RX2500D Stiffening Bracket 

Smart Device Bracket with 
Hipervision Module 
STEP 3 


